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1 Medium Density Fiberboard (MDF)
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Fig. 1. Primary materials (a) combination of walnut and pistachio chips, (b) wood chips sample, (c) pistachio
shell flour sample and (d) walnut shell flour
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Fig. 2. (a) Sample making press machine (b) Sample making press mold
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Fig. 3a. Prepared walnut sample
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Fig. 3b. Prepared sample of pistachio-walnut shell
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Fig. 3c. Prepared sample of normal chipboard
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Fig. 4. Comparison of the ignition speed of the test samples
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Table 1. Changes in the dimensions of the samples after 2 hours of immersion
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Table 2. Weight change of the samples after 2 hours of immersion
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Table 3. Changes in the dimensions of the samples after 24 hours of immersion
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Table 4. Weight change of the samples after 24 hours of immersion
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Fig. 5. The device for measuring the bending strength of wood
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Fig. 6. Components of the test Setup
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Fig. 7. Comparison of the thermal conductivity of the samples tested at 70 degrees Celsius
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Fig. 8. Cut edge (a) simple chipboard (b) walnut chipboard (¢) walnut / pistachio chipboard
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